



ECAMRICERT SRL
Viale del Lavoro, 6
36030 Monte di Malo
Vicenza, Italy
T +39 0445 605838
F +39 0445 581430
info@ecamricert.com
C.F./P.I. 01650050246

ecamricert.com

ECAMRICERT S.R.L. Iscritta alla C.C.I.A.A. di Vicenza al nr. 175400 R.E.A. Capitale sociale € 75.000,00 i.v.
Laboratorio iscritto al Registro Regionale dei Laboratori ai fini dell'autocontrollo (D.G.R.V. n° 3644/2004)
Laboratorio di ricerca altamente qualificato art. 14 DM 593/2000-G.U. n° 29/2003
Accreditamento LAB N° 0699 conforme ai requisiti della norma UNI CEI EN ISO/IEC 17025:2005 / Membro degli accordi di mutuo riconoscimento EA, IAF e ILAC.

Any sample(s) and its information listed in this document are provided and identified by clients / ◊ extended uncertainty U , coverage factor $K=2$ (confidence level of 95%), unless otherwise indicated / N.A. not applicable / ** test carried out by an external laboratory qualified in accordance with PG010 / This Test Report cannot be reproduced, except in full, without prior written permission of the laboratory. Unless otherwise state the result shown in this report refer only to the sample(s) tested and such sample(s) are retained for 30 days. / Any unauthorized alteration, forgery or falsification of the content is unlawful, offenders may be prosecuted to the fullest extent of the law.

As requested by the company

“Fornace Laterizi Vardanega Isidoro Srl”

Via Olivi, 71

Possagno (TV)

the laboratory ECAMRICERT S.R.L. sampled and tested the aspect of roofing tile materials at the factory “FORNACE LATERIZI VARDANEGA ISIDORO SRL” – according to the regulations UNI EN 1304:2013 – for product:

COPPO AD IMPASTO ROSSO

According to the results of the laboratory examinations and referring to the “technical specifications concerning the Quality Mark of roofing tile products”, the product Coppo ad impasto Rosso is awarded with this certification:

CONFORMITY CERTIFICATE N° 01/16

according to UNI EN 1304:2013, UNI EN 1024:2012, UNI EN 538:1997, UNI EN 539-1:2006, UNI EN 539-2:2013

**Impermeability: Method 1
Category 1**

Frost resistance: Level L2

Monte di Malo, 23rd February 2016

Director of Building Product Sector Dott. Geol.Francesco Bazzolo

This Conformity Certificate has validity for one year from the date of its redaction

Document sign with digital signature